:1'PRO

Installation Guide /

’ Included Installation Instructions ‘

Corner Mount Bracket - g —

Model No. WV‘QCNSOOS o Q \

(Heavy salt damage prevention applied)

e Before attempting to connect or install this product, please read these instructions carefully

and save this manual for future use.
e The external appearance and other parts shown in this manual may differ from the actual
product within the scope that will not interfere with normal use due to improvement of the

product.

i-PRO Co., Ltd. assumes no responsibility for injuries or property damage
resulting from failures arising out of improper installation or operation
inconsistent with this documentation.

“<Control No.: C***>” used in these documents should be used to search for
information on our technical information website (https://i-pro.com/products_
and_solutions/en/surveillance/learning-and-support/knowledge-base/technical-
information) and will guide you to the right information.

i-PRO Co., Ltd.

https://www.i-pro.com/

N0824-0/1
©i-PRO Co., Ltd. 2024 PGQP3757ZA


https://www.i-pro.com/
https://i-pro.com/products_and_solutions/en/surveillance/learning-and-support/knowledge-base/technical-information
https://i-pro.com/products_and_solutions/en/surveillance/learning-and-support/knowledge-base/technical-information
https://i-pro.com/products_and_solutions/en/surveillance/learning-and-support/knowledge-base/technical-information
https://i-pro.com/products_and_solutions/en/surveillance/learning-and-support/knowledge-base/technical-information

Caution: Notice:

e Before attempting to connect or operate e This product is not suitable for use in loca-
this product, please read these instruc- tions where children are likely to be pres-
tions carefully. ent.

® Do not install this product in locations
where ordinary persons can easily reach.

e For information about screws and other
parts required for installation, refer to the
corresponding section of this document.

Precautions

H Do not hang down from this product or use this product as a pedestal.
Failure to observe this may cause injury or accidents.

H Do not use this bracket except with suitable cameras.
Failure to observe this may cause a drop resulting in injury or accidents.

B Refer installation work to the dealer.
Installation work requires technique and experience.
Failure to observe this may cause fire, electric shock, injury, or damage to the product.
Be sure to consult the dealer.

H The screws and bolts must be tightened to the specified torque.
Failure to observe this may cause a drop resulting in injury or accidents.

B The measures of protection against snowfall shall be taken.
Weight of snow may cause a fall of the product resulting in injury or accidents.
Protect the product against snowfall by installing it under eaves.

M Install the product accurately and securely on the installation surface in
accordance with the installation instructions.
Failure to observe this may cause injury or accidents.

H Do not rub the edges of metal parts with your hand.
Failure to observe this may cause injury.

When using this product, also read the “Precautions” described in the operating
instructions for the camera to be attached.



| Preface

This product is designed to be used to install a mount bracket for camera to an external
corner of building. The model number is abbreviated in some descriptions in this manual.

The latest information about the supported cameras and brackets
O <Control No.: C0501>

| Specifications
Ambient operating temperature: |-50 °C to +60 °C {-58 °F to +140 °F}
Dimensions: 246 mm (W) x 230 mm (H) x 155 mm (D)
{9-11/16 inches (W) x 9-1/16 inches (H) x 6-3/32 inches (D)}
Mass: Approx. 1.3 kg {2.87 Ibs}
Finish: Aluminum plate, Heavy salt damage prevention coating

i-PRO white <WV-QCN500S-W>, Gray <WV-QCN500S-G>
Stainless steel plate
Others: Heavy salt damage prevention (ISO14993-compliant)

| Precautions for installation

H In order to prevent injury, the product must be securely mounted to the wall (corner)
according to the installation guide of this bracket.

H About the wall (corner part) that can be mounted

e Please consider the influence of vibration and wind at the installation site and mount the
bracket onto the wall with appropriate strength.
Installable corner: corner part of a vertical and right-angle wall

e Do not mount this product on a plaster board or a wooden section because they are too
weak. If the product is unavoidably mounted on such a section, the section shall be suffi-
ciently reinforced.

e After the bracket is mounted, please verify the following content once a year.
In the event of abnormality, please inform the dealer.
- Do not allow any slanting, distortion or offset in installation.
- This product should not have any serious rust or damage.

B About the installation methods

e The bracket is specifically designed for installation onto a corner of the wall.

e Prepare mounting screws (M8, locally procured) or anchors (8 pcs.) to be mounted on a
wall separately.

e Select screws according to the material of the location that the bracket will be mounted to.
Minimum pull-out strength: 823 N {185 Ibf} (per 1 pc.)

e After the installation is finished, please check if there are slackness or shaking of screws
and raising of mount bracket. In the event of abnormality, please tighten again.




B Check before the installation.

Once the bracket is installed with a deformed mount bracket and/or damaged part, it could

potentially fall. Before the installation, please make sure to check the appearance of the bracket.

B Screw tightening

e Make sure to tighten the screws (accessory) that fix camera or mount bracket onto this prod-
uct.

e Do not use an impact driver. Use of an impact driver may damage the screws or cause tight-
ening excessively.

¢ \When a screw is tightened, make the screw at a right angle to the surface. After tightening
the screws or bolts, perform checks to ensure that the tightening is sufficient enough so that
there is no movement or looseness.

H Installation place

Salt damage prevention is applied to this product. However, it is not completely

anti-corrosive. Therefore, consider a place for installation where direct splash of seawater can

be avoided. Especially when installing this product in a seashore area or a place where a

snow-melting agent is applied, and also where rainwater is avoided, it is recommended to

regularly clean and rinse off salt with water. In case of installing this product in a seashore

area, regularly check the status of equipment. (Replace the parts as required.)

B Make sure to remove this product if it will no longer be used.



| Standard Accessories

Use the following accessories as the installation requires (use of all accessories together will
likely not be necessary)

§)—

Hexagon screws' Hexagon screws'
M10 x 30 mm M4 x 20 mm )
{1-3/16 inches} x5 {25/32 inches} x5* Flat washer x52

*1 In this manual, hexagon socket head cap screw is described as hexagon screw.
*2 One spare is provided for each type of screw and washer.

Other items that are needed (not included)

o Mounting screws or anchors

Minimum pull-out

. 1
Installation method Recommended screw strength

Direcly mount the camera onto the | M8 x 30 mm™

installation surface. {1-3/16 inches} x 8 pcs. 823 N {185 Iof}

*1 Select screws according to the material of the location that the camera will be mounted to.
In this case, wood screws and nails should not be used.

*2 This value indicates the minimum pull-out strength required value per screw.
For information about the minimum pull-out strength, refer to our technical information
website <Control No.: C0120>.

*3 The screw length is an example when installing the camera on a robust ceiling or wall with
a thickness of 20 mm {25/32 inches} or more.

e Fach 8 mm {56/16 inches} or 3 mm {1/8 inches} hexagon wrench (locally procured) is needed
when M10 or M4 hexagon screw is used.



| Parts and functions

Upper mark < This product
%\\ Slo)
. \— o |°
o0
e

Cable access hole

{7-3/32 inches (H) x 3-5/32 inches (W)}
M10 screw hole (4 places)

Size: 83.5 mm (H) x 46 mm (W)
{8-9/32 inches (H) x 1-13/16 inches (W)}
M4 screw hole (4 places)

@ 8 ,ﬁ _ ,®— Size: 180 mm (H) x 80 mm (W)
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Size for installation side

<Mountable models>

You can attach the camera directly to this product, or attach the camera by using the follow-
ing bracket combination.

o WV-QWL501S (Wall Mount Bracket: Heavy salt damage prevention)
e WV-QSR501S (Mount Bracket: Heavy salt damage prevention)
e WV-QSR504S (Mount Bracket: Heavy salt damage prevention)
e WV-QSR506S (Mount Bracket: Heavy salt damage prevention)



| Installation

Step 1

;/‘kn -9/16 inches}

40 mm

180 mm
{7-3/32 inches}
(D)
@
Upper mark ¢+ This product After marking the position of eight screw
holes, drill holes at the marked position.

Step 2

Nprod uct

I
@j- ] * @ .
(I o
]
L4 ®
_ ® @ ®
= U4
W@ﬂﬁ : /\ e
‘ : .
Mounting screw (8m\
(M8: locally procured)

Note:

e The corner must enough solid to support
the products installed on it.

¢ Please confirm the installation height after

o considering the height of installing camera

onto this product.

> 0

Minimum pull-out strength:
823 N {185 Ibf} (per 1 pc.)



Step 3

M Install the camera using this product with Wall Mount Bracket (WV-QWL501S) and
Mount Bracket (WV-QSR501S)

Recommended tightening torque:
0 11 N-m {8.12 Ibf-ft} This product g
M10 x 30 mm {1-3/16 inches}

hexagon screw (4 pcs.)

(accessory) ]
<
b P 1 ® 6
I
WV-QWL501S ¢,
(other optional
accessory) [
j Q
q‘?@ » S
1 =’ _ J
Cable \\F‘_/

Note:
e For details on how to fix the mount
bracket (WV-QSR501S), please refer to

the installation guide for the bracket.

e For the details about the connection of _ 6 @
the cable and waterproofing, refer to the
operating instructions of the camera.

WV-QSR501S
(other optional
accessory)

Fixed position of camera with heavy salt
damage prevention applied

8



Step 3 | (continued)

M Directly attach the camera to this product

Recommended tightening torque: This product
1.4 N-m {1.03 Ibf-ft}
/ =
M4 x 20 mm {25/32 inches} 0, 1} ~— ©
hexagon screw )

(4 pcs.) (accessory)

\ Adapter box

(Camera accessory)

Camera with heavy salt damage
prevention applied

Note:
¢ For details about the connection of the cable, the installation of the camera, waterproofing,
etc. refer to the operating instructions of the camera.

0 ‘lllllllllllllllll /
‘IIIIIIIIIIIIIIIII \j
Hexagon screw (4 pcs.)

(M4 x 20 mm {25/32 inches}: Flat Washer (4 pcs.) (accessory)




:1"PRO
ENiEHBAE [ZEACE < ~

ST o e

1—F—HieE I

=& \WV-QCN500S e
(MEEEARR) A 6

\{__/- )

CODUIR. BHEEZESEVETVCEE, T EICHOMREDITENET,

® BGEHIAE Z L <BTHHD DX EULSZEICHBENLTIEEL,

o C{EMAIIC [RELDTER] ZRTHBHHFLIEEL

® CDEUNERBAEFAYIICRF L TIEE L,

® HFDIRIFLEICKD. CEAEFEDEVEHECT. SSE#HSNTVDNERFENRERD
RMEEFDBEDDDET,

BRERBAZ ICEHEINTLEVITEY. EEDEBBEZERALEVGETHRIENT
EICKDEPPIBENEULEICIF. HUHTREEEFZEAFT A, Te. ZTOET
HRETHENE U EEF. NBIRAOHRALLEDTT,

-PROZFZD [BREIWVWGDLE] [CDWWTEF. OBt R—~o D
YA RZESRUTLIEED,
https://i-pro.com/products_and_solutions/ja/surveillance/contact-us
¥ [BATUY | THHEVDEEICEDFRT, HALS THEVDIZED
H—ERFeLhRE T,

EURSHBAZ(CRHINTVD [<KEEES : Oxxxx>] &, LITO#tH;
fiTERY T YA MNTEHET DIEREHRRT DEICHERTHE ST,

https://i-pro.com/products_and_solutions/ja/surveillance/learning-and-
support/knowledge-base/technical-information

I-PRORIV =4

https://www.i-pro.com/

10


https://i-pro.com/products_and_solutions/ja/surveillance/contact-us
https://i-pro.com/products_and_solutions/ja/surveillance/learning-and-support/knowledge-base/technical-information
https://www.i-pro.com/

R

o WUEHHEE S BHEBOIR. ELRRLHBEVZE,

R

o £EEFFHOSTREILDB 2 HH COEMITIFEL TLE A

o —BDOADEBICHND T EHTEZEHDRES LN T &,

* BEICPEHRUPZDEFD O HEDERTOV TSR BOHLHS ESRU TS

[N

[ S T e =
ZE FDOTIEE (MFBFbLLEEW )

INDEE., MEDEBEZHIET DI, NTBESTFhUW e Z&E%=EHBBULTVETD,
BESEEVWAZULEEFICEUDIBEPEEDEEZXSUT. HALTWLET,

B H- [ OEEEESHZ A s [BEARESILD. HEDRED
= NpopaNEl T, =R nevrnznvsena o5

B OOV lE<WAEZRDRES CaHALTWVE T, (RIFKESDHEITY)

O  owmwmmacs, | IFLEITEESELAS

a4
==

(IFHPEHDRREED T T )
B FAOAXSLSHIED 3 7E0L)
CETICEDITHPEHRDRAEEDET)

" B TSE3ERSEIEICIKFET D
(THICITMERBRDPNETY, KK, KRE, [0h. RYEBEORRED

DFET,)
= HFRFEIEICHIE LT IEE 0,

H RU®RIV MEIEEES NI LY THEDTF D
ETICKBDIIDPPERDFEREEDET,)

W SRR ZEN T
(BOEHTETNICRKDIFNPEHDRERELEDFT,
=> O UHEETHELTLEEL,

B REDHAIC LD > THRERICLOHDEDFITS
(IFHPERDRREFTDFRT )

® B 35 THS5EL. BELHhDICLEW

11



S-xz

A lEl%\

69 BEEDOIYITFEITSEL
(BLCTBDEFHDRAEEDET,)

AEB%Z CERADKRE. BDFIFDAXSOEREGHFEICEE# TN [R2 LD
CER] EHDETBTRHPLIEE LN,

12



B

FEEF. AATPAASERMAZEZEYNED I—F —BRCED T D EE(CEM
LET, XECTIH. BED—B=ERULTCVDEELHDET,

@ BO ST A S S B DR ES
O <EBEZFES :C0501>

f1x

ERRE#E -50T~+60T

A I8 . 246 mm./ 5 : 230 mm,/BE{TE © 155 mm
B #1.3 ke
T EF FPILZZOLTLU— b (MEEERE)
i-PRORTA ~ <WV-QCN500S-W>, J1L— <WV-QCN500S-G>
pEAVPE: i
ZDfth MEiEEtH (SO 14993%#4H)
2B FOBFELY
Fd =] g

BERET R EERFRMREICE > TREL T EE L,

FEEDRE - EHZRD DA CHEFEDEE DT — TV Z#R L. EHL TS0,

B gDrilc. AXS. PCIEEERT DMZEDERZY) > TLIEE L,

WSEFHLEDS. FERIF. REDHRAICHE> TER (I—F—) [CLoHD
EMDIFDUEDSDET,

W ED AR B E (O —F—8B4%3) [C DWW

o X8B3, REBMODIRE) - BIFEDFEZERL. KEFBEZE I HEEICIOM
(FTLIEEL,
WO M- — | EED DEAFED I—F —f

® G OR— RPAMEBDE L, BEDNATDEEMBMICRET DHE(F. TR
ZRELTLIES L,

O AFEZHRBERF1FICT1EZHPT(C. LTFORFICOVTCHEERLIEEV., BED
HERESNCHEFIGTEFRCEFRIEE(IC @R <IEE L),
D MFREAMBELED . WDHATED. FNED LTLIENC &,
- AFB(ICHIEP. EUVLWBOEENFEELTLEWNC &

13



BED RFFHEICDNT

& A& B(JBE I—F —EDDWO I EREETT,

® EXECENDF BT, MBRUEIF 7V H—8A=ERMIEEL T EEW,

® R UDBEFEHEFOMBICED B TERLTLIES L,
BIES|ikeaE - 823 N {84 kefl /14&d&b

® B T#. RUDEHFPIEE, BESEDFE LD KENMENT EEER LTS,
BENDDHEEEBEMOEL TR0,

M SR EFICCHESRLIEEL
T UENEE - e LR EE > CASERRBEITDE. BTROBRENDDET,
RERIGEHICASEB IO ERYDONEE N T HER LT,

W B3R COfEHRIFICDNT

0 I XASPEEZATE(ICEATISRU (ER) (F. Lonb &I TLrEE0,

O (V)T KRSAN—FERALULENTLEEL. RUDEDEREEDFT,

O RUIFFE > I <O TLIEEW, fiidIcdElE. BRICT. BfeDENEL. LohD
EHOENTVND T EZRIBLTLIEEL,

W EEEFRICDWVWT

AEB(F, MEEREAHREUTMEBENDDTIN, BRICHUTAHETIELDEHAS

TEBKFERDBEER I SIEWVBATICRET 218E. RBESMICEFTHCEEELIETL, K

BEMECRERZEM SN DM CRKD DI B IFWVWEFNEREB I 2% ald. [MELUfC

BHZRET DICOHICERNICKTHEWVWRIBLEBRESBEVLLUET, DFEHRICRET D

HElE. HEEOREETFEIANICARLUTLIESV. (ME(CH U CERIRIFEZER LT

<rEEW)

B AEEZFEALBLEOIHGERRER T, BFRHEL TS,

14



IRmZCHERSIEEV

WOMTDNATPREICKI DT, UTOMBE@EN S TEIRSEEL,
(ERLEVB@RBHDFT )

=

AV=VINRECLY AV=VNDE LI,
(MTOX30 mm)X5 [ (M4X20 mm)XxX5 FOwvvy— X5
(OB 1 EREF ) (OB 1 KEFH) (55 1 EIEF1E)

ERUNCHELESD

o R EIE 7V H—
175E HER L BIES TRaE 2
%3
SEEICEZERD M3 yg;so mm 823 N (84 kefl

¥1 RUOBREIIMBEPROMBEICEDE CGERUCTLEE Ve AAUB LUK E(EE
RUEWTLIZEL,

X2 RUIADED [CERSNDRESIIKRBETYT .. RESIKRBEDEZAFICOVTCIE
BHEAMIERD T YA b<BEES  CO120>Z8R UL T LS.

#¥3 RUDKREFEH20 mmPLEDRFLRERICRET ©HEDHITT,

o M10. M47RAI IR UE SEROIESIEIHAS mm. 3 mmO7NEL > F (RtFEE)
PETT,

15




HEPDRH

T—=J)LEL

CE: fﬁ --® TE180 mm (B) X80 mm (18)
‘ ‘ MT0RUTR (4D)
| © !
| |
| o --——¢— TF£83.5 mm (F) x46 mm (i8)
. } [ MAR LI (4D FT)
| | I
Lo b
Pl } [
P |
[ } } [
AN SR NSAP S
| |
[ ® ‘
| |
O~~~ ©
O fHIEE

<EDFIEREFNAS EEE>

FREREIADASZEERRNDH(IDD. UTOEEZHEIENETCAXSZROMITDI L
WCEXT,

o WV-QWLSE0 18 (DA SEIRfMEE - MEIEE

o \WV-QSR501S (MO FIFEE - MERE

® \WV-QSR504S (MO FIEE - MERE

® \WV-QSR506S (MH MIEE - MERE

16



e

@

RUNBHFRICY—F2 T L. ¥—
FIULETHICNEZEDITS,

XE

o WO I I—F—Efn(d. FAEB=ZR
BIHD(CTNERECTH D 7z
LTLrEE L,

O AEB(CHATEZERDMITZRODEE%Z
ZRUC. BOMIIOESZRELTL

jraray AN

- 1)
(M8 IRihEEE)
RIES [t :
823 N {84 kgfl / 1&&H1cD

17



Step3

B AEEEAATERGEE (WV-QWL501S) 8XU'mbTFIFEE (WV-QSR5018) %=
EoTHXSZEMOMITFDES

HEEEN NLD
11 Nm{112.2 kegf - cm} rEBE
M10X30 mm 7@yl

(4%) ((FEmR)

/
<
: )
. ﬁ“ﬁ O A %)
Sl - ©
WV-QWL501S o
Gl | A
q'?@ » ® 6
e -
>¥\T§////

=)

XE

® BO RN FEE(WV-QSR50138)DE
EAECDVTIZEEDRILHAER
TBBLIEEL, |

® HASOEOIF, r—IILDEEH

EPBKNEBRELECDVNTIE, XS
DEREAE ZE CER<EE L,

| & 6
v/>

WV-QSR501S

(BI7E&)

f MEBEERRN A SEEMLE
18



Step3 (Do)

B AXSZEAREEICEERDMIIZES

M4x20 mm 7 ARG | o, ¢
(47) (B

MERECHNAS

® T —TJ)LDERITEP DX SDETTE. BIKIEICDWCTIE. NDAXASDEREAEZ

CERLIEE LY,

s O
»
& e = @*‘
e 1 L.~
2 a
—=k 0

® ©

TITI—Ry IR
(BWASHER)

) —_

(M4AX20 mm : TER)

)

VAU (47) ‘

J

\
|
‘/

FOvyv— (418) ((TER)



	Installation Guide
	取扱説明書

